Stand Assembly - 1

Exploded view P R '2 000

A N[ No| 55| 0] 3| o | o = o] Mo o] =




Qty
1
3
2
2
1
2
20
2

c
(]
=
= 3 2
o 2 ®
@ g —~| o
o 0|0
al| (82 clo
gl5| [2|5]|o
o2 [olalT
= || 5(Sl0]e]|2
5z [5|312[5ls
o[2|S|2[ 2|t 2 e
2lo|o|of%|5lelN
clS|S|2l2]0 kL
Ry Rl ] o E=p R o] fse)
[1(71 (7] (&) ] [=] =4 =
N gElg| | &
1 5[ |[S o] &
e EEENES
>\ slolelslelz el
B8 | SIRNERE s
Qo o o o 14
E; o oo o
[T
()
Sl | =
I
T X
cw
i
%)




l J8Ysep X007 8# LL-M 9
3 1NN 2€-8 L0-N E|
Z SWHJ 91-9N v¥-S 3
0¢ 8|gqed Jamod /9 LI a
[4 M3I0S 1,2/l Z2X2E-8 o)
8 M310S pesH je|d 1.p/EXZE-8 2|
14 MaJos 0L-9IN 29-S \'4
Z ue buijoo) 6
1 |aued leay - Joyealig }naiD )
3 [8ge7 dlf S#-0002-¥d A
l 91|18y ulens 2l-0ld 9
3 aull ¥/} - LdN/L Bui4 JIy 6¢€-d S
Z pieng ued| 21-0002-dd 14
3 YOOH YuizZ 8¢-0ld €
l 19)oelg wood| G1-0002-dd Z
3 |[sued Xoegd sisseyd| 80-0002-dd l
‘fo uonduasaq #ded  way

- MaIA papojdxg
QQQN m Q |jaued J1edy - L A|quassy sissey?d




Chassis Assembly 4
Exploded view 4 P R'2000

Item Part# Description Q
PR-2000-27 [Chassis Right Panel
PR-2000-28 [Chassis Left Panel
PR-2000Y |Decal - Pro Spot Square
S-62 M6-10 Screw
S-79 M4-8 Screw

<

N =] =

=
(&)1

o > w| N =
N




MaI0g pesH 8bieq 9L-8IN 0/1-S

Jaysem 91-G 9Z-M

NN 9N €0-N

JaYSe %007 8# LL-M

Jaysem g# 1G-M

MBIOG 8/EXZE-8 GZ-S

SIWHJ 9L-9N S

Ma193 01-9N 29-S
[BO8Q pI7 10} 8dojeAuz JAUIA| 8€-0002-Hd
}98yg uononJsul pi| Ze-0002-Hd
ajpueH p| /£-0002-dd

BN Jagany ZrL-N
T1.L-ub9/e€ Wil 86p3 [AUIA| 9%-0002-Hd
8|pueH punoly-deip\| 60-0002-4d
Jop|oH ung papis-9|buiS| /1-0002-Hd
1o)oe.g Hoddng 8|qed| £€-0002-Hd
J8p|oH ung jodg| 81-0002-4d
Aet] |00] sisseyd| G0-0002-Hd
p sisseyd| £0-0002-dd

NN N (SN

<
N

~— |~ |~ |~

—
—

oo st |0 o~ oo 2| < |m|o|a |ww ||

— ||| |

o
=

‘A uonduasag #ued w

- MB3IA papojdxy
QQQN m n\ G - A|lquiassy sissey)




Chassis Assembly 2 - Lower Front Panel PR_ 2000

Exploded view
Item Part# Description Qty.

1 PR-2000-29 |Chassis Front Panel - Lower 1

2 PR-2000-10 [Chassis Strain Relief 1

3 Pr-2000-36 |Male Chassis Socket 4 pin 1

~ 7 F47 Legris Bulkhead Union Tube 5
5 Female Chassis Socket 5 pin (France) 1

A S-104 M8-10 SHCS Zink 4

% B S-18 M6-16 Set Screw 2

4



Chassis Assembly 3 - Upper Front Panel PR-2000

Exploded view

Item Part# Description Qty.
1 PR-2000-11 [Chassis Front Panel - Upper 1
2 P10-08 Pressure Gauge 1
3 P10-07 Air Regulator 1
4 PR-2000-30 [Front Panel Decal 1
5 PR-2000-34 |[Red Neon Light 3
6 Power Switch - Front Panel 1
7 Control Panel 1




PR-2000-39 Single-Sided Positive Cable Assembly PR_ 2000

Exploded view
Item  Part# Description Qty.
1 PG-16 Handle Mounting Block 1
2 PG-15 Brass Electrode Holder 1
3 PG-14 Cast Handle 1
4 F-44 Switch 1
5 F-46 1/2" Nylon Plug 2
6 PR-2000-43 |Single-Sided Command Cable Assembly 1
7 | PR-2000-WC3Weld Cable 350 mcm 7'L (84") 1
8 H-14 5/32 Black Poly Hose - 1° 2
A S-86 M4-8 SHCS Zink 6
B S-88 M6-20 SHCS Zink 3
C S-138 M10-20 SHCS Zink 1
D N-03 M6 Nut 2
E W-65 M10 Lock Washer 1

54"'((((@
& |

@ B
\C



MIG Upgrade Assembly Instructions

1. Insert bolts (A) and secure it with nuts (B) as shown on Fig. 1

2. Attach MIG bottle holder (C) using 2 provided screws (D) for the top
holes and 2 existing screws (E) for the bottom holes as shown on Fig. 2

3. Tighten all bolts firmly.
4. Attach two eye bolts as shown in Fig 3. and attach chain (F)

5. Insert MIG welder and place it on top of the bolts you attached in Step 1
secure the MIG welder with aprovided washer (K) and nut (B).

6. Connect electrical plug to two holes on rear member.

Part List:
I: W-20 J: W-15
V4" Washer | V4" Lock Washer

S =)

Ya - 20 Nut

H: N-06

D: S-170
M8-16 Screw

)} | (g
2ea.

PR-2000

G: S-48
Ya - 20 Eye Bolt

2ea. 4ea. 4ea. 2ea.

A: S-119 %-13Boltf  C: PR-2000-23 |F: M-88 Chain
Bottle Holder

2ea. 193,%36%

B: N-20 Y2 - 13 Nut K: W-24 72" Washer

/]

Please NOTE: Side Member on this drawing has been removed for viewing

purposes only! Do not remove side member on your welder during installation.




Chassis Assembly - 5

Exploded view

PR-2000

Item Part# Description Qty.
1 PR-2000-16 [Boom 1
2 PR-2000-19 |Boom Extension 1
3 PR-2000-20 |Boom Slide 1
4 PS-005 Cable Saddle 1
7 C-09 Snap Hook w/latch 2" 1
A S-95 M8 x 50 SHCS Zink 2
B N-38 M8 Nut 2
8 C-01 3/16 Wire Rope 1' length 3.5
5 C-02 3/16 Compression Nut 2
6 C-03 3/16 Cable Thimble 2

i S




PR-2000 Cables

Item Part# Description Qty.
1 PR-2000-WC35 |Negative Cable Spot Gun - 96" 1
2 PR-2000-WC3 |Single-Sided Cable - 84" 2
3 PR-2000-WC [Positive Cable Spot Gun - 92" 1
4 PR-2000-43 |Single-Sided Command Cable Assembly 1
5 PR-2000-44 |Spot Gun Command Cable Assembly 1
6 1/2" Heat Shrink 2
7 H-14 Poly Cooling Hose - 1" 17
A S-139 3/8-16x1 1/2" Hex Head Bolt 2
B W-05 3/8 Flat Washer 4
C W-14 3/8 Lock Washer 2
D N-08 3/8-16 Hex Nut 2

Exploded view

10

PR-2000




L Buisnoy sjey uid-¢ GG-1 v
L Buisnoy sjewa4 uid-¢ 2G-1 av
9 10jo8UU0) Uld OMY 81-¥2 T4 v
9 10}08UU0Y) 194008 DAY 8L-12 61-1 av
Z bud-Ogez#| LZL-N

Z buM-O vlz#| 0LZL-N

v .l - 8s0H Ajod Yoe|g wwg SGl-H
gl .l - 8s0H Ajod Yoe|g wwi v1-H

jnu xay 9| X §/¢ 80-N

Jnu 9N £0-N

J9YsSem 320| ,91/G 61-M

Jaysem jej} .9L/S 9L-M

J9ysem Y20| ,8/S 71-M

Jaysem jej} .8/e S0-M

Buu deus [euseixa , | 60-4S

MaJ0s 18s juiod dno 9 X pIN Z81-S
MaJ9os 18s juiod dnd g X pIA 181-S
Mma40s peay jey sdijiyd og X yIN 081-S

Buudg 81-9d €l
opuen 1se0|  vh-od zZl deg 10005 peeH uopng 0L X | 621-S
JOAOD [aUUBYD SJIM €1-9d 1L 109 HH /L-1 X 91 X 8/€ 8.1-S
JEUS opoJjoo|g Z21-9d 0l MaJ9os 18s juiod dndo g X g\l L/L1-S
JoA0) poddng sjqed 11-9d 6 SOHS 02 X 8N 16-S

SOHS 02 X 9N 88-S

SOHS 8 X ¥IN 98-S

wwy Bumy-u| "6app6 9G-4

wuwy "6apoe GGd

wwg ‘69po6 7G4

19oNnpal wwg - wwy "6ape £G4
PESH J1epunky Z20-9d pajuaAun uojAu g/L bnijd 9v-4
BuIsnoH JapullAD 10-9d 3 YoUms ryd

ST} uonduosag #ied way| "f10 uonduiosag #ied way|

19A0)) Jeay Jaddn 0L-9d <)
Je|jog bulysng 60-9d A
buiysng|  80-9d 9

uojsid dlweuAq 90-9d S
14

€

4

uojsid dljeis S0-9d
)Jeys bunoy signod €0-9d

<mjoppwlOlTl-FiKlERZROR B[P I>I=EXP-IN

(o0 Rl ol Rl 8 Rl NN (N B Fol R Oy (ol Rl N8 Rl o Rl o8 Rl oV R

Al A Rl Al A S Al S Al Al A Al A

- MaIA papojdxy
0002-dd ung Buipjapm yods bunoy-sjqnoq 00S-Sd 000Z-8d






